New Research Project on Drinking Water Quality Management

Masahiro Fujiwara
Japan Water Research Center

1. Introduction

Currently, a considerable number of water purification plants in Japan are due for renewal within the
next ten years. Also, when comparing the current water resource quality with that at the time of plant
construction, the ratio of dam water (discharge/storage) to surface water relatively increased, and water
quality has worsened due to development in the surrounding region. Furthermore, as is the case with
cryptosporidium, there is a problem with pathogenic microorganisms that are resistant to chlorine
disinfection. Meanwhile, in order to respond to consumer needs for safe and palatable water,
[...]
The 3-year Epoch Project, which started in FY2002, elucidated the condition of the movement of
suspended solid in the pipeline. In addition, research was carried out on the effective usage of energy by
small generator in the pipelines, and practical apparatus was developed.

Regarding the ongoing 3-year New Epoch Project, “R&D on Pipeline Diagnosis Technology”,
which started in 2005, the following themes are being researched.

(1) Research on Water Quality Deterioration in Decrepit Pipeline and Preventive Measures

Using the decrease and disappearance of residual chlorine as a main indicator, investigate methods to
diagnose and evaluate the deterioration status of inside the pipes, and developing a pipeline function
diagnosis technology in terms of water quality.

* Investigation of the relationship between water quality and decrease in residual chlorine

* Investigation of the relationship between pipeline material and decrease in residual chlorine

» Examination of actual water quality in decrepit pipelines

» Examination of water deterioration prevention by improving the Langelier's Index

1.2
_ — (DCast-Iron Pipe,Non-Lining, 66
o \ —= (2Cast-ron Pipe,Nan-Lining, 54
®® e @Ducme Iron Pipe, Mortar Lining, 66
=
E '8 ) ! . a @Ductile Iron Pipe Mortar Lining,' 77
-é ® ) — @Ductile Iron Fipe Mortar Lining,New
|5 @ ® —e ®Dustike Iron Pipe, Epoxy Resin
2 16 % a a Powder Coating Linina. New
S o) ) e
o \ @ || — (DSteel Pipe, Non-Lining,'39
£
2 ® —+ @®Hard PVC Pipe, '71
O 4 >
E —= @Hard PVC Pipe, ‘75
4 —+ G@PVC Pipe, New
2.2 .
@Polyet_hylene Pipe, Yearof
DD aying underground uncertainty
= — (D Polyethylene Pipe, New
00 : : =
0 2 3 4 5 6 24 48 72 120 168
Time Passed (hrs)

Figure-2 Changes over Time in Residual Chlorine Concentration




With regards to the investigation into the relationship between pipeline material and the decrease in
residual chlorine, samples were taken from underground pipelines of various types that had been
constructed in different years. These pipes were filled with water (residual chlorine concentration
1.0-1.2mg/l, pH7.0). The changes over time in residual chlorine concentration and various water qualities
were measured. The results confirmed that the non-lining cast-iron pipe and the non-coated iron pipe
showed a trend of decreased residual chlorine.

(2) Research on Diagnosis Technology of Decrepit Pipeline

By making use of statistical as well as physical methods, develop a new diagnostic technology to
easily and efficiently determine the condition of underground pipeline, and consider its application to
existing pipeline.

« Study of existing pipeline diagnosis technology

» Examination of diagnosis method of decrepit pipeline using statistical method

* Basic research towards No-Dig diagnosis

Photo-3 Impact-elastic wave method Experiment

4. Conclusion

The objective of the ongoing study is to create suitable water purification process selection guidelines
for various raw water conditions, conducted research on counter-measures for odor-causing compounds in
order to supply palatable water, and carry out research on pipeline diagnosis technology for systematic
and efficient pipeline renewal, and deliver safe and palatable water. We intend to continue to endeavor to

achieve our objectives, and utilize the knowledge gained from every participant to further our research.

2-8-1 Toranomon Minato-ku Tokyo 105-0001, Japan  e-mail:fujiwara@jwrc-net.or,jp



JWRC

roject on
r Quality
ment

iro FUJIWARA
. President
The Japan Water Research Center

[ 4
)

Japan-U.S. Governmental Conference on Drinking Water Quality
' “ e Management and Wastewater control in 2007, Okinawa

I JWRC
Outline

Tripartite Industry-Utilities-Academia R&D
on Water Technology

m History of JWRC R&D Projects

m Research Budget

m Projects and its Results
“‘e-Water” & “e-Water I1” for Purification Technology
“Epoch” & “New Epoch” for Pipeline Technology




O JWRC
Previous Projects

JWRC has a 20-year experience with conducting large-scale
research projects.

m Research subsidies from the Ministry of Health, Labour and
Welfare
m Research contributions from private companies
m Objectives: Development of “practical technology”
m Successful Example: Membrane Filtration Technology with
high efficiency

WHAT DOES JWRC DO?

JWRC, a non-profit public organization being established in1988, has
contributed to the development of water-related technology in Japan by
conducting information collection, research and development activities on
the overall field of waterworks.

Large Scale R&Ds JWRC

Project
Name

Term Themes

1991- 93 MAC21 Pilot Plant for MF / UF Membrane

Advanced-

1994- 96 MAC21 Pilot Plant for NF Membrane
12909071_ ACT21 | R&D on High-efficiency Purification Technology
e-Water |R&D on Sustainable Purification Technology
2002- 04
Epoch | R&D on Movement of SS in Pipelines
R&D on Establishment of Advanced Purification
e-Water I1
Technology
2005- 07
New

Epoch R&D on Pipeline Diagnosis Technology 4




. JWRC
Organization

Ministry of Health, Labour, and Welfare

- -

Private
Companies

Public Water
Utilities

Japan Water Research Center

n JWRC
“e-Water” Pilot Plant




“e-Water” Experimental Fields

Osaka Prefectural
‘Waterworks
Department

Oita City g{:;:tno Purification

‘Waterworks Bureau

Furugo Purification

Plant

Hanshin Water
Supply Authority
Inagawa
Purification Plant

Fukuoka City
‘Waterworks
Bureau

Otogana
Purification Plant

Fukuoka City

‘Waterworks

Bureau

Tatara

Purification

Plant

Kanagawa Water
Supply Authority
Ayase
Purification Plant

Osaka City
‘Waterworks Bureau
Kunijima Purification
Plant

Aichi Prefectural
Enterprise Board
Toyokawa

Purification Plant

Yokohama City
Water Works
Bureau

Kawai
Purification Plant

Imaichi City
Waterworks
Department
Senoo Purification Plant

Okinawa
Prefectural
Enterprise
Bureau
Ishikawa
Purification

Ogose Town
‘Waterworks
Department

Daima

Purification Plant |4

Ichihara
City Water
Bureau
Arai
Purification
Plant

JWRC

“Epoch” Experimental Pipeline Facility

Suspended Solids i
etc. e

[l Jom——re L S———

Research on Movement-of




" JWRC
Budget and Researchers (2005- 07)

m Total Budget for Direct Expense Only: US$6 million
- US$5 million for “e-Water IT1” (Purification Technology)
= US$1 million for “New Epoch” (Pipeline Technology)

m Participating Organizations
* “e-Water II” . 32 Private Companies
18 Scholars
25 Water Utilities (incl. Related Organizations)

* “New Epoch” : 14 Private Companies
7 Scholars
16 Water Utilities

m Number of Researchers: approx. 200

" JWRC

Necessity and Background

Purification Facility
Challenges

-Large Number of Decrepit Facilities
- Strengthen Water Quality Standards
-Water Resource Quality — Change
Water Resource Trends:From River Surface Water to
Water from Dam Reservoirs

Cryptosporidium
Odor-Causing Compound

Research Target

Development of Advanced and Efficient Purification
Technology

10




" J JWRC

Purification Plant Construction Fiscal Year
(categorized by treatment type)

25,000
Rehabilitation/replacement must
D) Rapid Sand Filration be taken within the next 10 years.
[0 Slow Sand Filtration
’; 20’000 B Membrane Filtration
[}
T
M\ _— —_— _— —_— _— L}
g 15000 \
]
2 |
3., 10,000
2 I—over 40 years old
o I
8
2 500 I
o |
]
—0

0 - m— —

-1940 1941-1950  1951-1960 1961-197y1971-1980 1981-1990 1991-
_—

o e s es mm
Construction Fiscal Year

11

" JWRC

Changes in Turbidity of Raw Water

100

75 1

%07 —%— 1950 —&— 1961 —B— 1970

—A— 1980 —¢— 1990 —©— 2000

25 ] - = - 2002

% frequency and accumulation

0 10 20 30 40 50 60 70

Kaolin Turbidity (degrees)
12




T JWRC
Necessity and Background

Pipeline Facility
Challenges
-Large Number of Decrepit Pipelines
— Water Quality Deterioration in Pipelines
Increased Water Leakage
Vulnerable to Earthquake

Research Target
*Pipeline Diagnosis Technology
*Countermeasures for Pipeline Water Quality Deterioration

13

T JWRC
Outcomes

m “e-Water” (2002- 04)

Guidelines on the introduction of membrane filtration facilities based on
experlments conducted in large-scale plants

* Guidelines on the introduction of iron-based and organic polymer
coagulants

* Guidelines on the introduction of Ultraviolet-Ray (UV) Disinfection

* Manual of integrated treatment for sludge from purification plants and
sewage treatment plants.

m “Epoch” (2002- 04)

« ldentify the movement of suspended solids in pipelines

* Propose a removal system for suspended solids in pipelines
+ Develop a hydraulic generator system

14




" NN

Membrane Filtration Plants in Japan

JWRC

600 550 700 >,

§%] I Number of Plants ) 600 s

% 500 | —— Total Treatment Capacity 2 8
o 400 - 500 8
Y— (Including under construction) +— <
o 400 C"’E
— 300 LS
IS 30 £9
© 2
:E, 200 200 8=

Z 100 100 _.(___U

o

0 6 0 —

'93'94'95'96'97'98799°00°'01°02°'03°'04'05 '06
Year

15

JWRC

" NN

UF Membrane Filtration Unit (10,000m3/day)

16




JWRC

Monitoring of Suspended Solids
at a Pipe Branch

T-Pipe: ®150% ¢ 100 Sand

17

" NN JWRC
Ongoing Projects

= Purification Technology
“e-Water II” (2005- 07)

= Pipeline Technology
“New Epoch” (2005- 07)

18




" JWRC

“e-Water II” Project
Research Themes

Establishment of advanced purification technology for
safe and palatable water

Theme 1

Suitable purification system in accordance with
raw water conditions

Theme 2
Effective measures against odor-causing
compounds aiming at safe and palatable water

19

" J JWRC

“e-Water II’: Theme 1

B Type classification of treatment systems and level
establishment of desirable purified water quality
B Measurement, analysis and evaluation of raw water quality

Evaluation of water quality and function in each purification
process

B Establishment of Life Cycle Assessment (LCA)

20




" JWRC

Experimental Plant

Membrane Filration Coagulation-Sedimentation
21

" JWRC

Experimental Plant Flow Diagram

)
j=¢
Mixing | Flocculation Clarifier Sand Filtration
Tank Basin 5 Tank
X
<System A>
Coagulation-Sedimentation
Membrane Filtration E-—>
® =
<System B> —0
Direct Filtration+Membrane Membrane Filtration Equipment
Filtration
E]——»
5. JH o
Direct Filtration Raw w
Water Tank Jowet

Membrane Filtration Equipment
22

11



" JE JWRC
Plant Experimentation

Control system: Coagulation — Flocculation —
Sedimentation — Sand Filtration

System A:Coagulation — Flocculation — Sedimentation
— Membrane Filtration

System B: Coagulation — Direct Filtration —
Membrane Filtration

To determine optimum coagulation conditions, coagulation
dosage, mixing intensity and others are being studied.

23

JWRC

An example of LCA study
Energy Consumption at Sand Filtration System

LC-E (10° MJ/60 Years)
Accumulation rate ( % )

Apparatus
Apparatus
Apparatus
Wastewater
Trough

Sand Filter
Cleaning
Piping / Valves

>
_
Q
=
©
el
>
-
©
il
=
[9}
o
[0}
2}

Water Collection
Wastewater
Filter Media

Inlet Apparatus

12



" NN JWRC

“e-Water II’: Theme 2

B Simulation by means of water quality prediction models
M Creation of hazard maps
B Implementation of online observation experiments using a

VOC monitoring system

25

" JWRC

Odor-Causing Compounds Detection Equipment
(VOC Monitoring System)

Gas Chromatograph

26

13



" N JWRC

“New Epoch”. Research Theme

B Research on water quality deterioration in
decrepit pipelines and preventive measures

B Research on diagnosis technology for decrepit
pipelines

27

- JWRC

Research on Water Quality Deterioration in
Decrepit Pipelines and Preventive Measures

Investigation of the Relationship £ lglV=isidler: iTelgteld 1T s Telg g lle]
between Water Quality between Pipeline Material

and Decrease and Decrease
of Residual Chlorine of Residual Chlorine

Examination of Water Quality
Deterioration Prevention by Improving
the Langelier's Index




JWRC

Examples of Specimen Pipes

Steel Pipe, Non-Lining,’39

29

" N JWRC

Relationship Between Pipeline Material and Decrease in Residual Chlorine
Changes Over Time in Residual Chlorine Concentration

—e— (DCast-Iron Pipe,Non-Lining, 66
—=— (2Cast-Iron Pipe,Non-Lining, 54

+®Ductile Iron Pipe,Mortar Lining,'66

@Ductile Iron Pipe,Mortar Lining, 77
0.8

—x ®Ductile Iron Pipe,Mortar Lining,New

®Ductile Iron Pipe,Epoxy Resin
Powder Coating Lining,New

—— (@ Steel Pipe, Non-Lining,'39
—+— (®Hard PVC Pipe, '71

0.6

04
—=—(@Hard PVC Pipe, '75

——({DPVC Pipe, New

—o— (Dpolyethylene Pipe, Year of laying
underground uncertainty
—*— (2 Polyethylene Pipe, New

Residual Chlorine Concentration (mg/L)

0.2

0.0

0 1 2 3 4 5 6 24 48 72 120 168

Time Passed (hrs) 30




" JWRC

Research on Diagnosis Technology
of Decrepit Pipeline

Basic Research towards
No-Dig Diagnosis

Examination of Diagnosis
Method of Decrepit Pipeline
Using Statistical Method

- Impact Elastic Waves
- Sound Waves
- Electromagnetic Waves

31

" JWRC

i 100 cceleratio 100
Basic Research - B
. mpact
towards No-Dig Position
Diagnosis
Impact
. i
EIaStlc Wave Relationship of Position between a Pipe Specimen
Method (1m Pipe) and Impact and Vibration

Measurement Conditions

32

16



e-Waterll & New Epoch Seminar The 57th JWWA Water Research Conference
(Tokyo, Oct 24, 2006) ( Nagasaki, May 24-26, 2006) 33

" JWRC

Publication

Report & Manual on “Epoch”

Guidelines & Technical Data on “e-Water” 34

17



I'nank you tor
your attention

18




<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.3
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize false
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments true
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256